

CERTIFICATE OF TEST

Certificate of test nº

22CN6530

AITEX declares that the articles:

Given by the company:

"TFA099"

KUNSHAN SUNSHINETEX NEW MATERIAL
CO., LTD
No. 417 Sanxiang Road
CN-215300 Kunshan
JIANGSU

Information according to the customer:
Composition and percentage: 100% Polyester high
elastic oxford (Recycled)
HV- Orange

Complies with the requirements of the standard/s:

RAIL INDUSTRY STANDARD RIS-3279-TOM ISSUE 2:2019: HIGH VISIBILITY CLOTHING

	TEST	RESULTS	REQUIREMENTS	REPORT No.
Clause 4.4.3	Determination of coordinates	PASS	According Table 2, section 5 of BS EN ISO 20471:2013	2022CN6529

The test results above indicated are shown in the testing report:

2022CN6529

Issued by AITEX on: 20/12/2022.

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown. This does not implies any monitoring or control activity on this product done by AITEX. This document is a test summary and does not imply a product certification.

Signed by: Raquel Muñoz González
Manager Innovation Area